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carried out by the Surveyor to Lloyd's Register, at
st.Etinne, for Socieded Espanola de Construccion Naval, Bilbeo.

Order Mo0.2025 deted 23rd May 1932. Cert. Foe5e

Results of tests of 4 400 litre receivers, according to
plan C,U.2299 snd of 4 150 litre receivers, according to

plen 2300, Mekers s Ets, Brunon & Valette, Rive de Gier(Loire).

G 200 rm bux
400 litre receivers L s /VOE,07 8

Mols

No.1l across, 30,5 x 8,9 x 135 Rs 61.5 4 22.9 %
No.2 bending, ring 40 mm high, satisfactory,

NO.B across, 30.7 x 10.7 x 1 S 62.7 Bs 20.2 %
Noe4 Dénding, ring 40 mm. high, satisfactory.
. THLSE TESTS HoVE BLEN SATISPACTO

PRESSURE, WEIGHT & CAPACITY TESIS,

Exerted pressure Weight empty Capacity
No.l 140 Kgs. 515 Kise 413 litres
Noe2 140 *® 15 ® 415 ¥
Nos3 140 * 5y " 409 °
Neod 140 ¢ g%% . 411 n
X TEESE TESTS HAVE BEBN SATISFACTORY, (1)
LLOYD'S
, 150 litre receiverss E Nos5
& 31s84324
K6.5 across, 29.3 x 8.7 x 130 B360.4 B 22,3 %
No.8 bending, ring 40 ma high, satisfactory.
. No.7 across, 30e6 X 945 x 139 83 63.2 E 213.7 %
Ho.8 bending, ring 40 mm high, satisfagitory.
THESE TESTS HAVE BilN S4TISFACTORY,
RESULTS OF FRESSURE, WBIGHT & CAPACITY TESTS,
’ Exerted pressure Weight eupty Capacity
¥oe5 14C Kgs. 259 Kgse 155 litres
No .6 » 140 * 254 * 153 ®
No.g 140 * 269 * 158 *
Noe 140 * 27 1 Ly

SSE TESTS_HAVE BHEN SATISFACTORY,

Flange attached to rcceivers, cast steel, St 53 Kgs. Bt 20 %o

All these tests have been carried out at the works of
Messrse. Bts, BRULULN & VaALETTL, Rive-de~Rier (Loire).
These receivers have been tested and surveyed as per plans
C.U.2299 2nd CueU.2300, wund bear the mark (I) on the pointed part
of each receiver, beside the maker's name,
Signature
Surveyor to Lloyd's Rggister.




